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Fig. 5. Internal maximum stress obtained
from X-ray line broadening for H14

and Hi5 steels.
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Study on the Fire Cracks of 5% Cr-
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" Table 1. Chemical composition of specimens.

Sample | C|si|Ma|l P | s 'Cr Mo| V

A-1 0°39|0°86[0°50{0°015/0°010
A-2 v\ w | s 7.
C-1 O'40l‘150'560’0220'012|

5°08[1+27|1°01
4 4 4

5*13(1°27|11*17
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Fre—E MBI TR U~ R ECBRTE35 v 20
H-BxZEeeAr/nra—~TRIDOTHELI:.

@: test piece, - @: heat brock, ®@: heating furnace
@: suporting pipe, ®: water cooling pipe, ®: thermo
couple, ®@: thermo couple, ®: thermo couple for
heat brock, @: temperature recorder, @: magnetic
recoder, @: magnetic valve, @: temperature regul-
ator, @: water tank

Fig. 1. General view of the fire crack
testing machine.
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Table 2. Results of fire crack test. L BROSTE A
Fire cracks characteristics | ‘
. : t
Sample No. Demention — ) Z{anfirérd%gsgllllgé"gg)ess
N 2h h 10h . | hmax o
A=l L 151 60°15 0+400 6°92 0°80 261
T 136 5392 | 0°400 | 7°48 0-92 246
A-2 L 87 32°14 0369 572 0-66 257
T 100 34°70 0-347 6°04 0:74 247
C-1 . L 94 20°74 0221 ’ 408 0°52 267

L: longitudinal, T: transversal,

h max: most depth of fire crack
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1) L. Northcott, H. G. Baron; J. Iron & Steel
Inst. (U. K.), (1957), p. 126.

N: total number of fire cracks(mm),
cracks(mm), h: mean depth of fire cracks (mm),
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Zh total length of fire i
10h: sum of 10 mostly depth fire cracks (mm) |
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